
Распечатать

Model No.ELM3800 380MM ELECTRIC LAWN MOWER

Model No.ELM3800 380MM ELECTRIC LAWN MOWER

Model No.ELM3800 380MM ELECTRIC LAWN MOWER

Model No.ELM3800 380MM ELECTRIC LAWN MOWER

Model No.ELM3800 380MM ELECTRIC LAWN MOWER
Артикул Детали Описание Замена Количество New/Old Продажи Закупка Примечание

001 671774009 SWITCH LINK
BUTTON

1

002 671953001 SWITCH BOX
RIGHT

1

003 671002033 PAN.HEAD SCREW
M4X8

1

004 DA00000925 SWITCH LEVER
END CAP RIGHT

1

005 DA00000926 TORSION SPRING 1

006 671011005 COMPRESSION
SPRING

1

007 671010220 SWITCH 1

008 671776001 SWITCH BLOCK 1

009 DA00001053 CORD CLAMP 1

010 DA00000826 SELF-TAPPING
SCREW ST4X12

3

011 671769001 SWITCH BOX LEFT 1

012 DA00000603 TAPPING SCREW
ST4X16

6

013 671952001 PRESSING PLATE
OF SWITCH BOX

1

014 671001939 UPPER HANDLE
BAR

1

015 671657001 WIRE JOINT 1

016 671001268 BRAKE WIRE
UPPER SIDE

1

017 671001253 BRAKE WIRE
LOWER SIDE

1

018 671001999
SWITCH AND
BRAKE RELEASE
LEVER

1

019 DA00000326 TAPPING SCREW
ST5X16

1

020 DA00001030 PLASTIC SADDLE
WASHER 5

1

021 671955001 LEVER BRACKET
LEFT

1

022 DA00000818 GROMMET 1

023 DA00000927 ROWER SUPPLY
CORD 1.0-2

1

024 671001100 POWER SUPPLY
CORD

1

025 671803001 CORD GUARD 1

026 DA00000575 HEX.CAP NUT M6 1

027 DA00000574 FLAT WASHER 6 1

028 DA00000573 OUTER WIRE
STOPPER

1

029 DA00000577 HEX.FLANGE BOLT
M6X35

1

030 DA00000563 HEXAGON NUT M8 1

031 671010500 KNOB 1

032 DA00000924 PLASTIC SADDLE
WASHER 8

1

033 671006130 FLAT HEAD BOLT
M8X47

2

034 DA00000924 PLASTIC SADDLE
WASHER 8

1

035 671010500 KNOB 1

036 DA00000563 HEXAGON NUT M8 1

037 DA00000811 PIPE END CAP 2

038 DA00000345 LOWER HANDLE
BAR

2

039 DA00000923 CABLE CLIP 2

040 DA00000348 REAR COVER
ASSEMBLY

1

041 DA00000332 REAR FLAP HINGE
ROD

1

042 DA00000352 REAR FLAP
TORSION SPRING

1

043 DA00000341 HEIGHT ADJUST
RINK ROD REAR

1

044 DA00000340 HEIGHT ADJUST
RINK ROD FRONT

1

045 DA00000333 CONNECTION ROD
PIN

4

046 DA00000326 TAPPING SCREW
ST5X16

1

047 DA00000351 SIDE DISCHARGE
COVER OF DECK

1

048 DA00000603 TAPPING SCREW
ST4X16

8

049 DA00000338 RETAINER 2

050 671948004
HEIGHT
ADJUSTMENT
HANDLE

1

051 671974002 KNOB 1

052 DA00000350 RIGHT FIXING
BOARD OF HANDLE

1

053 DA00000563 HEXAGON NUT M8 2

054 DA00000326 TAPPING SCREW
ST5X16

8

055 DA00000344 LEFT FIXING
BOARD OF HANDLE

1

056 671974002 KNOB 1

057 671010230 CORD CLAMP 1

058 DA00000603 TAPPING SCREW
ST4X16

2

059 DA00000920 7.5 WHEEL COVER 2

060 DA00000537 HEX.FLANGE LOCK
NUT M8

2

061 DA00000330 7.5" WHEEL
ASSEMBLY

2

062 DA00000918 DECK(MAKITA
BLUE)

1

063 671771001 SAND BALLAST
TANK CAP

1

064 671001015 SAND BALLAST
TANK

1

065 DA00000326 TAPPING SCREW
ST5X16

4

066 DA00000349 REAR AXLE 1

067 DA00000335 RETAINER PLATE 2

068 DA00000326 TAPPING SCREW
ST5X16

4

069 DA00000353 HEIGHT ADJUST
SUPPORT SPRING

1

070 DA00000025 WASHER 5 1

071 DA00000326 TAPPING SCREW
ST5X16

1

072 DA00000916 BLADE 38 1

073 671007002 BLADE CLAMP
WASHER

1

074 DA00000832 SPRING WASHER 8 1

075 671006017 HEX.BOLT M8X30 1

076 DA00000917 INNER FRANCE 1

077 DA00000337 GRASS-PROOF
STRAP

1

078 DA00000603 TAPPING SCREW
ST4X16

2

079 DA00000329 5.5" WHEEL COVER 2

080 DA00000537 HEX.FLANGE LOCK
NUT M8

2

081 DA00000328 5.5" WHEEL
ASSEMBLY

2

082 DA00000335 RETAINER PLATE 2

083 DA00000326 TAPPING SCREW
ST5X16

4

084 DA00000336 FRONT AXLE 1

085 671001016 TAPPING SCREW
ST4X20

2

086 671943001 COVER HANDLE 1

087 DA00000603 TAPPING SCREW
ST4X16

2

088 671942002 MOTOR COVER 1

089 DA00000354 AIR FILTER 2

090 671201101 CABLE PRESSING
CAP

2

091 DA00000826 SELF-TAPPING
SCREW ST4X12

7

092 671009016 RETAINING RING S-
9

1

093 671004007 BALL BEARING
609ZZ

1

094 671010230 CORD CLAMP 1

095 671040130 BALL BEARING
6002LLU

1

096 DA00000335 RETAINER PLATE 1

097 671004048 BALL BEARING
6003LLU

1

098 DA00000922 CHOKE COIL 1

099 DA00001057 CAPACITOR 0.33
MICRO F

1

100 671956001 BRAKE COVER 1

101 671011198 BRAKE RETURN
SPRING

1

102 671006041 HEX BOLT M6X12 2

103 671580020 BRAKE ASSY 1

104 DA00000549 NYLON INSERT
HEX.LOCK NUT M6

2

105 671124001 MOTOR CASE 1

106 DA00000888 TAPPING SCREW
ST5X12

4

107 671030280 MOTOR ASSY 230V 1

108 671008011 TOOTHED LOCK
WASHER 5

4

109 671010740 TAPPING SCREW
ST4.8X16

4

110 671040290 SMALL PULLY 1

111 671958001 INNER FRAME 1

112 671010740 TAPPING SCREW
ST4.8X16

6

113 671002360 BRAKE DISK 1

114 671959001 BIG PULLY 1

115 DA00000157 H.S. BOLT M5X12 4

116 671002058 POLY RIBBED BELT 1

117 DA00000025 WASHER 5 4

118 DA00000603 TAPPING SCREW
ST4X16

4

119 671010860
LEVEL
INDICATOR(MAKITA
BLUE)

1

120 DA00000359 GRASS CATCHER
HANDLE

1

121 DA00000326 TAPPING SCREW
ST5X16

2

122 DA00000362 GRASS CATCHER
UPPER BORAD

1

123 DA00000603 TAPPING SCREW
ST4X16

4

124 DA00000025 WASHER 5 2

125 DA00000358 GRASS CATCHER
FRAME

1

126 DA00000357 GRASS CATCHER 1

Please order the parts with part number. Print Date 9/10/2020


